








Item No. Description Qty № parts Item No. Description Qty № parts
1 Left Bottom Frame 1 SL70070100 34 Aluminium Cap Φ25 5 IT90102100
2 Right Bottom Frame 1 SL70070200 35 Aluminium Ring Φ25 5 IT90102200
3 Upright Frame 2 SL70070300 36 End Plug 2 RF-6012500
4 Middle Standing Frame 1 SL70070400 37 Rubber Grip 1 CG50001700
5 Left Arm Frame 1 SL7007B0500 38 Seat Frame 1 SL70073800
6 Right Arm Frame 1 SL7007B0600 39 Rubber Foot 4 CWRVL0051200
7 Long Cross Frame 1 SL7007B0700 40 Oilite Bushing 2 M01402000
8 Short Cross Frame 1 SL70070800 41 Ball Bearing 6 GB2766203-2Z
9 Cross Frame 1 SL70070900 42 External Retaining Ring Φ17 6 GB894.117FH12

10 Adjustable Handle 1 SL70012800 43 External Retaining Ring Φ12 2 GB894.112FH12
11 Weight Plate Storage 2 SL70100300 44 Tapered Roller Bearing 4
12 Weight Horn Assembly 2 SL70071000V1 45 Socket Head Cap Screw M12*155 6 GB70M12*155DHS20
13 Left Footplate Frame 1 SL70071300 46 Socket Head Cap Screw M12*145 3 GB70M12*145DHS20
14 Right Footplate Frame 1 SL70071400 47 Socket Head Cap Screw M12*135 10 GB70M12*135DHS20
15 Pivot Plate 1 2 SL70071500 48 Socket Head Cap Screw M12*125 8 GB70M12*125DHS20
16 Pivot Plate 2 2 SL70071600 49 Socket Head Cap Screw M12*90 4 GB70M12*90DHS20
17 Chest Pad 1 SL70041600V1 50 Socket Head Cap Screw M12*35 14 GB70M12*35*35DHS20NL
18 Seat Pad 1 SL70013000V1 51 Socket Head Cap Screw M10*145 1 GB70M10*145DHS20
19 Pivot Shaft Φ30 2 SL70011500 52 Button Head Cap Screw M10*75 2 PNLM10*75DHS20
20 Aluminum Deck plate 1 SL70072000V1 53 Button Head Cap Screw M8*30 2
21 Front Plastic Plate 1 SL70011100 54 Button Head Cap Screw M8*70 2
22 Rear Plastic Plate 1 SL70011200 55 Flat Head Cap Screw M10*30 4 CNLM10*30*30DS20NL
23 Rubber Bumper 2 SL70013100 56 Flat Head Cap Screw M10*25 5 CNLM10*25DS20NL
24 Domed Aluminium Cap 6 SL70011700 57 Flat Head Cap Screw M12*30 4 CNLM12*30DS20NL
25 Long Weight Horn Sleeve 2 SL70011800 58 Flat Head Cap Screw M12*50 2
26 Weight Horn Sleeve 2 SL70100400 59 Nylon lock Nut M12 31 NM12DHS2
27 Weight Horn Plastic Cap 2 SL70012000 60 Nylon lock Nut M10 5 NM10DHS2
28 Aluminium Grip 5 SL70012100 61 Nylon lock Nut M8 2 NM8DHS2
29 Pull Spring 1 SL70012200 62 Flat Washer Φ11*Φ20*2 10 GB9510DHS2
30 Idler Wheel 3 SL70012400 63 Flat Washer Φ13*Φ24*1.5 76 DQ12DHS2A

30.1 Wheel Shaft 3 SL70012500 64 Socket Set Screw M8*6 4 GB77M8*6DHS2
30.2 Wring Spring 1 SL70012600 65 Socket Set Screw 10-32*3.2 10 YZGB7710-32*3.2N19
30.3 Shaft For Adjustable Handle 1 SL70012700 66 Hex key S=10 1 NBS10DHS
30.4 Rubber Pedal 2 67 Hex key S=8 1 NBS8DHS

31 Large Rubber Bumper 2 PL380800 68 Hex key S=6 1 NBS6DHS
32 Plastic Sleeve 2 SL70013200 69 Hex key S=4 1 NBS4DHS
33 Weight Horn Rubber Donut 4 HF985A1500

 




























	
	页面 1

	Книга
	7007




